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RED POD (CHINA) CO., LTD. 

LANE 365 NO 1, ZHI ZAO JU ROAD, UNIT 10 D GRAND PALACE, SHANGHAI, CHINA 

 

The following sample(s) was/were submitted and identified by the client as: 

Sample Description : THREE BOTTLES PAPER PULP TRAYS 

Style/ Item No. : RP-WS3 

Sample Receiving Date : JUL.17,2008 

Testing Period  : JUL.17,2008 TO JUL.22,2008 

Test Performed  : SELECTED TEST(S) AS REQUESTED BY APPLICANT 

Test Requested : “ISTA-1A” PACKAGE TEST 

Test Result(s)                              : FOR FURTHER DETAILS, PLEASE REFER TO THE  

  FOLLOWING PAGE(S) 

Conclusion                : THE SUBMITTED SAMPLE MET THE TEST 

REQUIREMENT. 

 

************ 

Signed for and on behalf of  
SGS-CSTC Ltd. 

 
_________________         
Roy Chen 
Supervisor 
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Test Conducted : 

1. Shipping marks 
Main mark 

      No shipping mark 
 
2. Description of packaged-product: 

a) External container size (Inch): length 20 X width 12-3/4 X depth 6-1/2 
b) Gross weight of packaged-product tested (Lbs): 5.12 
c) Shipping carton 

Forms  : Double wall corrugated board 

Box Makers Certificate : No 

Joint : Glued joint 

Closed With : Pressure sensitive tape 

Style : Top opening 

d) Internal packing( details please see photos) 

― Three bottles of wine were fixed and protected by molded paper pulp trays. 

― All above units were packed into a master carton. 
                                                                                                                           

3. Transportation test ( As per ISTA 1A ) 
Sample size 1 master carton 

a) Vibration test  
Mode of vibration    : circular motion 
Vibration frequency : 205 cpm 
Duration of the test  : 69.3 minutes 
Number of impact    : 14200 times 
Inspection before vibration : No 
Inspection after vibration    : No 
 

b) Drop Test 
    Number of drop (times)  : 10 
    Height of drop (inches)  :  30 
    Inspection before drop   : No 
    Inspection after drop      : Yes   
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Test Result :  Satisfactory  

                      No visible damage was found on the package and products after performing ISTA 

procedure 1A test. 

 
 
 
 
 
 
 

Sequence Number Orientation Specific face, edge or corner 

1 Corner Most fragile face-3 corner, if not know, test 
corner 2-3-5 

2 Edge 
 

Shortest edge radiating from the corner 
tested 

3 Edge 
 

Next longest edge radiating from the corner 
tested 

4 Edge 
 

Longest edge radiating form the corner 
tested 

5 Face One of the smallest faces 

6 Face Opposite small face 

7 Face One of the medium  faces 

8 Face Opposite medium faces 

9 Face One of the largest faces 

10 Face  Opposite large face 

Face4 

Face5 

Edge1-2 

Face2 

Manufacturer’s  Joint 
 

Corner2-3-5 
Face3 

Face1 
Face6 



 
 
 
 
 
 

Test Report No.: SHD002813068 Date: JUL.23,2008 Page: 4 of 4 

 

 

Sample Photo:  

Sample   Internal packing of sample  

 

 

 

Internal packing of sample   Product  

 

 

 

 
***End of Report*** 


